WASTEWATER SERVIGES IN
EASTERN NEVADA GOUNTY

MUNICIPAL SERVICES REVIEW
Final

Prepared for Featuring

NEVADA COUNTY Trucjilee Sianitlarér.District
LATCo so Including

Donner Summit PUD
Tahoe Truckee Sanitation Agency

Public Hearing: September 20, 2018



[This page intentionally left blank]



Final - 2"4 Round Municipal Service Review Update

TRUCKEE SANITARY DISTRICT
DONNER SUMMIT PUBLIC UTILITY DISTRICT

TAHOE-TRUCKEE SANITATION AGENCY

Prepared for:

Nevada LAFCo

950 Maidu Avenue
Suite 270
Nevada City, CA 95959

https://www.mynevadacounty.com/907/Local-Agency-Formation-Commission-LAFCo

Prepared by:

Public Hearing Date: September 20,2018



Table of Contents

ACRONYMS AND ABBREVIATIONS . .. o o e e e e e e e e i
[...]
$9,210,917 in maintenance and update projects. For FY 2013/2014, the Agency proposed
improvements and repairs in the amount of $1,822,755 for rehabilitation projects and
$2,915,257 in capital outlay projects (T-TSA, 2013b). As of 2016, the Agency had $21 million
in its restricted waste water capital reserve fund with which to make capital improvements (T-
TSA, 2017a).

Rate Restructuring

The Independent Auditors Report determined that the T-TSA sets adequate levels of rates and
charges which have resulted in the Agency’s ability to operate and maintain the plant and to
service the debt requirements of the State of California State Revolving Fund Loan for the
portions of the Expansion Project, which benefit current users (Damore, Hamric & Schneider,
Inc., 2012, p. 8) and (T-TSA, 2017a). At their January 2018 meeting, the T-TSA Board agree to
fund a connection fee study to assess current fees and connection classifications. The study
will be prepared by HDR Engineering Consultants at a cost of $19,975.

Table 4-11: Summary of Rate Indicators

TSD Rate Indicator Score Notes

Rates were adopted by the Board of 0 Insufficient Data
Directors

Rates are consistent with requirements of 0 Insufficient Data

the State Water Resources Control Board
and the process for adopting rates are
consistent with Proposition 218

Rates are readily available to constituents 0 Insufficient Data
Key to score:

/= Above average (compared to similar sewer districts)

A= Average

0= Below average

Cost Avoidance

The T-TSA routinely seeks ways in which to reduce overhead and operational costs. T-TSA has
reduced staffing through reorganization of duties as employees have retired and some vacancies
have not been filled. Plant operations have been automated through use of Programmable
Logic Controllers (PLCs) and SCADA programming. Additionally, some plant processes have been
changed to lower the demand for purchase of chemicals. T-TSA also takes advantage of pooled
insurance as a cost savings measure and is a member of the California Sanitation Risk
Management Authority for insurance and workers’ compensation coverage (T-TSA, 2013a, pp.
4, 12).




Eastern Nevada County - Wastewater Services FINAL MSR

Contract Services
The T-TSA utilizes a competitive bid process for projects.

Technology/Management
T-TSA utilizes industry standard technologies and constantly evaluates technological
advancements and operation improvements available in the industry (T-TSA, 2013a, p. 11).

4.6: OPPORTUNITIES FOR SHARED FACILITIES

Shared Facilities & Regional Cooperation

LAFCos describe shared facilities and regional cooperation in municipal service reviews because
it is thought that a local government agency’s ability to partner with another entity, public or
private, in order to accomplish the same level of public service, while splitting the costs to
deliver the service will provide an efficiency of service. Ideally, a sharing or cooperative
arrangement would yield the same public service at less cost, and with less resources required
from a community to pay for those results. Another aim of LAFCo is to avoid the duplication of
service. T-TSA’s activities related to shared facilities and regional cooperation are described in
the following paragraphs.

The relationship between T-TSA and its five-member agencies (plus Northstar CSD) represents
a high level of regional cooperation. This functioning relationship demonstrates T-TSA’s ability
to partner with its member agencies in order to accomplish a high level of public service, while
splitting the costs to deliver the wastewater treatment and disposal service. The partnership
yields efficiency of service, providing public service on a regional basis at less cost, compared
to what would be needed if each of the five-member agencies operated their own separate
treatment plant. The existing agreements avoid a duplication of service.

The 2013 Sphere of Influence Update for the Truckee Sanitary District acknowledged that
opportunities to share wastewater infrastructure between TSD and T-TSA are limited due to
the distinct functions of the District and the Agency. However, it recommended that the T-
TSA and its member agencies explore opportunities to share personnel, facilities, and other
cost-sharing arrangements including sharing corporation yards, specialized equipment, and
office space. This recommendation from the 2013 SOI Update remains relevant.

T-TSA participates in the Tahoe Truckee Area Emergency Contingency Plan, which provides a
framework for assistance to all public utility, improvement and county water districts within
the Tahoe-Truckee area in times of emergency or natural disasters affecting the services
provided (T-TSA, 2013a, p. 4).



Eastern Nevada County - Wastewater Services FINAL MSR

T-TSA along with several of its member agencies have formed a Joint Powers Authority through
a Joint Exercise of Powers Agreement, which is known as the California Sanitation Risk
Management Authority. The Authority is organized under Government Code Section 6500 as a
separate and distinct public entity and is governed by a Board comprised of one member
appointed by the governing body of each party to the agreement. The governing board appoints
its own management and approves its own budget (T-TSA, 2017). This authority helps
participants to share the cost of risk management.

Effective January 1, 2017, Government Code 86503.6 and 86503.8 require LAFCo to be a
repository for all Joint Powers Authority Agreements (JPA) within a county for the purpose of
providing municipal services.

4.7: WASTEWATER SERVICES

Service Overview

T-TSA provides regional wastewater conveyance, treatment and disposal services within its
service area. Approximately 20 percent of the Agency’s services are to commercial customers;
there are currently no industrial customers. Over 2,000 residences located within the service
area are believed to not be currently connected to TTSA facilities (DWR, 2016).

T-TSA’s WRP is subject to permits issued by the Lahontan Regional Water Quality Control Board
(Lahontan RWQCB). A Waste Discharge Requirements (WDR) Order No. R6T-2002-0030, signed
April 9, 2002, allows the effluent from the plant to be disposed of in a subsurface effluent
disposal field.

The Lahontan RWQCB specifies waste discharge requirements and regulates the waste
discharged into the leach field and the Truckee River. The Lahontan RWQCB also has effluent
requirements for the plant.

Convevance

T-TSA provides regional conveyance of wastewater in the Tahoe region and owns and maintains
the Truckee River Interceptor (TRI), a main trunk line for raw sewage conveyance (Figure 4-6,
TRI Map). The 19-mile long TRI pipeline runs along the Truckee River corridor between Tahoe
City and the Water Reclamation Plan (WRP) in Truckee. The interceptor flows exclusively by
gravity and varies in size from 24-42 inches in diameter. The TRI conveys all of the untreated,
raw sewage collected from the northern and western shores of Lake Tahoe, as well as from the
communities at Alpine Meadows and Squaw Valley. Collection within the member districts is
handled by the respective districts. Additionally, as previously described, NCSD is also served
by the T-TSA via conveyance (?) agreement between the NSCD and TSD (Placer County, 2013,
pp. 14-18).




Eastern Nevada County - Wastewater Services FINAL MSR

The T-TSA’s 2009/2013. Sewer System Management Plan details the Agency’s maintenance and
inspection protocols for its conveyance infrastructure, including the TRI. Close-circuit
television (CCTV) or digital scanning inspection work is performed on each reach of the TRI at
a frequency of at least every four years. Findings from CCTV or digital scanning inspection work
may indicate that root intrusion, sediment accumulation, corrosion, or other defects have
occurred on a particular reach. Additionally, annual field inspections at manhole sites occur in
the spring and fall of each year. For the spring inspections, the goal is to determine whether
the sites are accessible and whether erosion or landslides are potentially affecting the integrity
of the pipeline (T-TSA, 2009/2013, pp. 4-2).

In general, the TRI is considered to be in relatively good condition based on findings from
inspections and its age. CCTV or digital scanning inspection activities performed to date have
revealed that, overall, the system has had very few problems. In addition, compared to many
other systems throughout the country, the TRI is considered a relatively young sewage system,
with the bulk of the piping installed in the late 1970s (T-TSA, 2009/2013, pp. 4-3). The most
significant project after the initial construction activities was the installation of a parallel TRI
pipeline from the emergency storage ponds to the treatment facility (T-TSA, 2009/2013, pp. 5-
1).

Treatment System

The WRP provides tertiary level treatment, which consists of influent screening, grit removal,
primary sedimentation, pure oxygen activated sludge, biological phosphorus removal, chemical
treatment, mixed media filtration, biological nutrient removal, ion exchange ammonia
removal, and final chlorination. Organic sludge is digested anaerobically, dewatered and
transported to a landfill or used as a solid amendment. The T-TSA completed its wastewater
treatment facility expansion in 2008, which increased capacity sufficiently to serve the region
through 2025 (Nevada LAFCo, 2013, p. 4). The resultant expansion project was designed to
increase overall plant capacity to 9.6 MGD. The primary and secondary treatment processes
were expanded and a biological nitrogen removal (BNR) system was constructed to replace an
existing physical-chemical process. In addition, a new method of dewatering biosolids was
implemented. The facility was formally commissioned in 2008 at a total program cost of nearly
$75 million, with a constructed value of $54 million.




Eastern Nevada County - Wastewater Services FINAL MSR

Waste activated sludge is pumped to

an organic sludge thickener for

thickening before being fed to the

anaerobic digesters. The digesters

serve to stabilize the material for

dewatering and disposal. Methane

gas, a byproduct of the digester

process, is drawn off and stored to

supply a series of boilers which

furnish facility and process heat.

Once stabilized, the sludge is put

through centrifuges for dewatering.

The dewatered solids are then

discharged to a conveyor system for

transfer to storage hoppers. Both

inorganic and organic sludges are generated at the water reclamation plant. Inorganic sludges
are hauled to the Lockwood Landfill, east of Reno/Sparks. Organic sludges are hauled to
agricultural operations in Nevada for use as a soil amendment (T-TSA, pp. 18-19).

The daily average treatment plant influent flow for October 2017 was 3.18 MG. The maximum
instantaneous flow rate was 5.49 MG (T-TSA, 2017b). Although the plant expansion was
originally sized to meet demand through 2015, due to the slower than expected rate of
population growth, those projections have been extended to 2020 or 2025 depending on actual
growth. The Agency indicated that the plant capacity available is expected to meet the needs
of its members, including any annexations to the member districts and T-TSA during that
timeframe.

Disposal

Effluent is disposed of in a subsurface effluent disposal field; solids are hauled to the Lockwood
Facility and Bently Farm in Nevada (T-TSA, 2013a, p. 6). The Agency utilizes a soil aquifer
treatment system, with an underground disposal system which allows plant effluent to
percolate into the permeable glacial outwash soil in Martis Valley (T-TSA Brochure, p. 6). The
discharge field is located about 1/3 mi. southwest of the wastewater treatment facilities. This
disposal practice departs from the typical practice of discharging plant effluents directly into
receiving water bodies. Instead, the facility discharges to the Martis Valley Groundwater Basin,
which eventually migrates toward the Truckee River and Martis Creek, both of which are within
a half mile of the disposal site (Lahontan RWQCB, 2002, p. 4). High rate subsurface effluent
disposal is possible because of the highly permeable glacial outwash materials that overlay the
older, much less permeable materials of the Truckee Formation. The disposal system consists
of 78,000 feet of underground perforated piping (T-TSA, p. 3).



Eastern Nevada County - Wastewater Services FINAL MSR

Wastewater that is applied to land within the Martis Valley does contribute to groundwater
recharge of the Martis Valley basin, up to 9.6 million gallons per day (mgd) 7-day average (Quad
Knopf, Inc. 2003). The disposal system includes approximately 78,000 feet of underground
perforated piping (T-TSA webpage, 2018).

Capacity

T-TSA served approximately 28,361 connections in 2014- 2015. This increased to 28,655
connections in the year 2016. The plant has a treatment capacity of 9.6 million gallons per day
(mgd) for a maximum of a week, or 8.3 mgd for a maximum of a month. The average annual
flow volume is 4.0 mgd®. Peak instantaneous flow capacity is 15.4 mgd (T-TSA 2012 Brochure,
p. 7). The Agency anticipates that future demand for services will increase at a rate of
approximately one percent per year (T-TSA, 2013a, p. 7).

Infrastructure Needs and Deficiencies

Future improvement needs have been identified to address future capacity deficiencies along
the TRI, which runs directly adjacent to the environmentally-sensitive Truckee River. These
improvements were identified in the planning and environmental review phases of the most
recent plant expansion project, but were characterized as Phase Il work to be completed in the
future. The proposed improvements would reduce the likelihood of accidental releases of raw
sewage into the Truckee River during extreme flow events, floods, environmental catastrophes,
and other types of emergencies. Additional information is provided in the Capital Improvement
Plan section of this MSR.

2 peak flow in 2012 was 8.67 mgd (T-TSA, 2013a).



TSD Flows
from Downtown

[

TSD Flows from Tahoe-Donner
& Commercial Row

TSD Flows from

\.Gateway Area TRUCKE E .
[ Parallel Sewers,
Truckee Ponds to Plant
Flow Diversion Structures
4 (Wet Weather flows to Truckee Ponds)
\ Legend
TSD Flows
from.Northstar & E = Flow Measuring
Martis Valley Station
ASCWD = Alipine Springs County
Water District
NTPUD = North Tahoe PUD
TCPUD = Tahoe City PUD
SVPSD = Squaw Valley Public
Services District
TSD = Truckee Sanitary
District
\ Truckee River
- Interceptor (TRI)
s€4———— Truckee
River
N - \\“
Ci Y
From S
SVPSD
-
il TAHOE CITY
ASCWD

Rampart Flowmeter -
(measures NTPUD &
TCPUD Flows).
Beginning of TRI.

Source: Nevada County, Quad Knopf, Inc 2003.

\ 4
Quad Knopf

Wastewater Collection

Figure 4-6

Nevada County LAFCo
Eastern County
Wastewater MSR

— —
Drw By: M.H. Plot Date: 7/01/2003 Job No.: 0252:



Eastern Nevada County - Wastewater Services FINAL MSR

Water Quality Database Reports

Overview

This section provides the results of database searches on water quality for the T-TSA.
Compliance of wastewater agencies with water quality regulations promulgated by the State
Water Resources Control Board (State Water Board) and the Lahontan Regional Water Quality
Control Board (Regional Water Board) is important to LAFCo. Although T-TSA applies the treated
wastewater to dry land, the watershed is dynamic and there is a remote possibility that
constituents could reach underground or above ground aquatic systems; hence the need for a
permit.

California Integrated Water Quality System Project

The California Integrated Water Quality System? (CIWQS) is a relational database used by the
State and Regional Water Boards to track information about permit violations and enforcement
activities. T-TSA has permits from the Lahontan Regional Water Quality Control Board and is
therefore classified as a “Permittee.” Permittees are allowed to self-report their own permit
violations to the CIWQS. A four-year term from January 1, 2013 to December 31, 2017, was